



Zone Industrielle WOLSER  
L-3452 DUDELANGE  
LUXEMBOURG  
Téléphone: +352-518686-1  
Fax: +352-518686-2222

Société Anonyme au capital de 13.855.000 EUR RC Luxembourg B17870 Ident TVA:  
LU21513926

**BE Group OY AB, KELAVARASTO**  
**VANHANRADANKATU 42**  
**FI-15522 LAHTI**

Delivery Address

**BE GROUP OY AB**  
**HELSINGINITIE 50**  
**FI-15101 LAHTI**

Invoice Address

**ELO Coated Material**  
**EN 10 204 / 2.2**  
**EN 10152 (May 2009)**

**Mill Test Certificate**

Date 10.05.2017 Page 1

Delivery 280343292

Customer order P049131  
Order FE7EBEY004

Sales agency

Bobine / Bobine mère / N° de coulée Coil / Mother coil / Heat N° Ring / Mutter Ring / Schmelzennum	Qualité Quality Güte	Revêt. Coat Auflage	Dimensions Abmessungen l. / l. / Ep.	Poids net Net Weight Nettogew.	Revêtement Coating Schichtauf
13085322 L7637871 S30478	DC01+ZE	E025025	349,194 1500,000 3,000	12 210	35
13085323 L7637871 S30478	DC01+ZE	E025025	339,470 1500,000 3,000	11 870	35



Société Anonyme au capital de 13.855.000 EUR RC Luxembourg B17870 Ident TVA:  
 LU21513926

**BE Group OY AB, KELAVARASTO**  
**VANHANRADANKATU 42**  
**FI-15522 LAHTI**

Delivery Address

**BE GROUP OY AB**  
**HELSINGINITIE 50**  
**FI-15101 LAHTI**

Invoice Address

**ELO Coated Material**  
**EN 10 204 / 2.2**  
**EN 10152 (May 2009)**

Sales agency

Zone Industrielle WOLSER  
 L-3452 DUDELANGE  
 LUXEMBOURG  
 Téléphone: +352-518686-1  
 Fax: +352-518686-2222

**Mill Test Certificate**

Date 10.05.2017 Page 2  
 Delivery 280343292  
 Customer order P049131  
 Order FE7EBEY004

Qualité  
 Quality  
 Güte

Epaisseur  
 Thickness  
 Dicke

Essai de traction (Résultats typiques)  
 Tensile Test (Typical results)  
 Zugversuch (Typische Prüfergebnisse)

E MPa	R MPa	A80 %	r	n	C	Mn	P	S	Si	Al	Ti	Nb	B	Cr	Cu	N	Mo
201,0000	304,0000	42,7345	n/a	n/a	0,0270	0,2120	0,0130	0,0110	0,0120	0,0460	0,0130	0,0003	0,0317	0,0227	0,0040		

DC01+ZE 3,000

Analyse chimique  
 Chemical Analysis  
 Chemische Analyse

Sans Cr/Without Cr/Ohne Cr:

NOUS CERTIFIONS QUE LE MATERIEL EST CONFORME AUX SPECIFICATIONS DU BON DE COMMANDE

WE HEREBY CERTIFY THAT THE MATERIAL DESCRIBED ABOVE COMPLIES

WITH THE TERMS OF THE ORDER CONTRACT

ES WIRD BESTAETIGT DASS DIE LIEFERUNG DEN VEREINBARUNGEN DER BESTELLUNG ENTSPRICHT

Le chef du Service Produits  
 Product Manager  
 Leiter der Produktabteilung

